‘ an A
I“ II\ FLEX-WING MECHANICAL LEVEL
LIFT ROTARY MOWER

Rev 09-16 Part No. 00790219P

PART'S MANUAL

( \
An Operator's Manual was shipped with the equipment in the

Manual Canister. This Operator's Manual is an integral part
of the safe operation of this machine and must be maintained
with the unit at all times. READ, UNDERSTAND, and FOLLOW
the Safety and Operation Instructions contained in this manual
before operating the equipment. If the Operator's Manual is not
with the equipment, contact your dealer or Servis-Rhino (800-
446-5158) to obtain a Free copy before operating the equipment.

. J

ATT E N C I 0 N ! LEA EL INSTRUCTIVC

Si No Lee Ingles, Pida Ayuda a Alguien ~‘ ;

Que Si Lo Lea Para Que le Traduzca las
Medidas de Seguridad.

RHINO®

1020 S. Sangamon Ave.
Gibson City, IL 60936
800-446-5158

Email: parts@servis-rhino.com © 2016 Alamo Group Inc.

AMEMBER OF THE
P\ ALAMO GROUP

ALWAYS ON THE CUTTING EDGE.:.



TO THE OWNER/OPERATOR/DEALER

All implements with moving parts are potentially hazardous. There is no substitute for a cautious, safe-minded operator who
recognizes the potential hazards and follows reasonable safety practices. The manufacturer has designed this implement to
be used with all its safety equipment properly attached to minimize the chance of accidents.

BEFOREYOUSTART!! Read the safety messages on the implement and shown in your manual.

Observe the rules of safety and common sense!

p

A

A DANGER

FAILING TO FOLLOW SAFETY MESSAGES AND OPERATING INSTRUCTIONS CAN CAUSE
SERIOUS BODILY INJURY OR EVEN DEATH TO OPERATOR AND OTHERS IN THE AREA.

2. NO RIDERS. 3. USE SAFETY SHOES, 4. BLOCK UP SECURELY
NO CHILDREN OPERATORS. HARD HAT, SAFETY BEFORE WORKING
GLASSES, SEAT UNDER.
BELTS, & ROPS.

. Study and understand Operator's Manuals, Safety Signs, and Instructional Decals for tractor & flail mower to

prevent misuse, abuse, & accidents. Practice before operating mower in a confined area or near passersby.
» Learn how to stop engine suddenly in an emergency. Be alert for passersby and especially children.

. Allow no children on or near implement or tractor. Allow no riders on tractor or implement. Falling off can cause

serious injury or death from being run over by tractor or mower or contact with Flail Mower Blades.

. Operate only with tractor having Roll-Over Protective Structure (ROPS) and with seatbelt fastened securely and

snugly to prevent injury and possible death from falling off or tractor overturn. Personal Protective Equipment such as
Hard Hat, Safety Glasses, Safety Shoes, and Ear Plugs are recommended.

. Block up or support raised machine and all lifted components securely before putting hands or feet under or working

underneath any lifted component to prevent crushing injury or death from sudden dropping or inadvertent operation of
controls. Make certain that area is clear before lowering or folding.

. Before transporting, put Lift Lever in detent or full-lift position. Install Transport Safety Devices securely on folding

implements. Slow down when turning and on hillsides.
« Install Restrictor in folding circuit to slow down lowering and unfolding if action is faster than is desirable.

. Make certain that SMV sign, Warning Lights, and Reflectors are clearly visible. Follow local traffic codes.
. Never operate with Flail Mower or Folding Section raised if passersby, bystanders or traffic are in the area to reduce

possibility of injury or death from objects thrown by Blades under Shields or implement structure.

. Before dismounting, secure flail mower in transport position or lower to ground.

+ Put tractor in park or set brake, disengage PTO, stop engine, remove key, and wait until noise of rotation has ceased
to prevent entanglement in rotating parts which may cause injury or death.
* Never mount or dismount a moving vehicle. Crushing from run over may cause injury or death.

. TRANSPORT SAFELY, 6. USE SMV, LIGHTS, & 7. DO NOT OPERATE 8. DO NOT MOUNT OR

LOCK UP. REFLECTORS. WITH MOWER OR DISMOUNT WHILE

WING RAISED. MOVING.
Y \

~
~
~
< @
~
~
~

\

WARRANTY INFORMATION:

Read and understand the complete Warranty Statement found in this Manual. Fill out the Warranty Registration Form
in full and return it within 30 Days. Make certain the Serial Number of the Machine is recorded on the Warranty Card
and on the Warranty Form that you retain. The use of "will-fit" parts will void your warranty and can cause catastrophic
failure with possible injury or death.



PARTS
SECTION

Parts Section — 1




PARTS ORDERING GUIDE

The following instructions are offered to help eliminate needless delay and error in processing
purchase orders for the equipment in this section.

1. The Parts Section is prepared in logical sequence and grouping of parts that belong to
the basic machine featured in this manual. Part Numbers and Descriptions are given to help
locate the parts and quantities required.

2. The Purchase Order must include the name and address of the person or organization
ordering the parts, who should be charged, and if possible, the serial number of the machine
for which the parts are ordered.

3. The Purchase Order must clearly list the quantity of each part, the complete and correct
part number (be sure to include all periods), and the basic name of the part.

4. The Manufacturer reserves the right to substitute parts where applicable.

5. Some parts are unlisted items which are special production items not normally stocked
and are subject to special handling. Request a quotation for such parts before sending a
Purchase Order.

6. The Manufacturer reserves the right to change prices without prior notice.

NOTE: Please referto The Safety Sectionin the front of this Manual for the proper
Part Number when ordering Replacement Safety Decals.

For maximum safety and to guarantee optimum product reliability, always use
genuine Servis-Rhino Parts. The use of inferior replacement parts may cause
premature or catastrophic failure which could result in serious injury or death.
Direct any questions regarding parts to:

RHINO®

1020 S. Sangamon Ave.

Gibson City, IL 60936
800-446-5158

Email: parts@servis-rhino.com

d
o)

©2010 Alamo Group Inc. Parts Section — 2




TABLE OF CONTENTS

7S12

TONGUE ASSEMBLY ..ottt ettt ettt ettt et s s sbeenneene e 2
REAR AXLE ASSEMBLY ...ttt e s s 3
LEVEL TUBE ASSEMBLY ..ottt 4
SUSPENSION POD ASSEMBLY ....cooiiiiiiiiiiiicietieee ettt 5
WING CYLINDER ASSEMBLY ..ottt 6
HINGE ASSEMBLY ..ottt ettt et et e sae e e ne e 7
WING BAR ASSEMBLY ..ottt 8
GREASABLE HUB ASSEMBLY - 007756016A ......ccocoiiiiiiiiiiiiiiiiceieecceeeeeee e 9
NON-GREASABLE HUB &TIRE ASSEMBLY ...ccoiiiiiiiiiicteceeeeeneect e 10

SKID SHOE ASSEMBLY .....oniiii ettt st e s s 11

DIVIDER & CENTER SHIELD ASSEMBLY ......ooiiiiiiiiiiiicicceeteeeeeteee et 12
GEARBOX SHIELD ASSEMBLY - WING......ccoiiiiiiiiiiiiiiieieectcc ettt 13
DIVIDER GEARBOX - 00756603A (540 RPM) ..c..oouiiiiiiiiniieicceeseeeeeee ettt 14
DIVIDER GEARBOX - 00786931 (540 RPM).....coiiiiiiiiieiiieninieeccesteteeese et 15
GEARBOX ASSEMBLY - 00786781 S/N 15,000-BELOW (540 RPM)...c..cccoviiiinininiiiiicnieneeececnne 16
GEARBOX ASSEMBLY - 00791014 SN 21,200-29,999 (540 RPM)....c..cocirimiiiinininieicicncneeceene 17
GEARBOX ASSEMBLY - 00791028 SN 30,000-CURRENT (540 RPM)......ccccoemiminiiiinininiciccnene 18
MAIN DRIVELINE ASSEMBLY - 00790197 ...c..ooiiiiiiiiiieieenieetcteteeet ettt 19
MAIN DRIVELINE ASSEMBLY - 00790233 - (CURRENT) ....cccoiiiiiiiiiiiiciciccceceeeeee 20
WING DRIVELINE ASSEMBLY and SLIP CLUTCH - 00790231 .....c.ccoiiiiiiiiiieieieieeneeeeeeeeene 21
INTERMEDIATE DRIVELINE ASSEMBLY - 00790232 ....cooiiiiiiiiiieeeeneeeeeeeeee e 22

HOSE SCHEMATIC ..ottt sttt sttt 23

CHAINGUARD ASSEMBLY - FRONT .....ooiiiiiiiiiitcec et s 24
CHAINGUARD ASSEMBLY - REAR ..o 25
JACK ASSEMBLY ..ttt et st et sae e s sneenae e 26
DECAL LOCATION ...ttt ettt ettt ettt s be et aesae et nee 27
LIGHTEKIT .ot 28

©2010 Alamo Group Inc.

Parts Section - 1



TONGUE ASSEMBLY

(1) uid 18009 AL 1d € X.9}/S - 72059t

(1) paleld 9-,2/L-1INN X3H PaNo|S - 09¥2As

(1) @181d J2YSEM INN [9AIMS - 1226220
(1) §7d v/¢-v ON | 9X3H - 62705200
(1) unoy sin9|o 1eg meiq - 06006200

(1) 19nms Jeg meiq - $8006200

(1) Junop aqm yaer - 17609200

(z) InN yo0idol ON .8/S 2 @
- 00156900

(1) @nbuo] - 0800600

_| ()

“ A

(€) 1d ON €12/} ZIUM D14 INUXI0

(2) saysemierd .| - 00522820

(1) InN yo0(doy | - 00£0£0Z0
@« (1) N /€ - 00200000

=N

1aysep
anep Buuds

- 58206100

¥S— (1) s121 SL - $6006200

(1) §7d«2/1-€ ONu¥/€ SOHH
- 00018820

S1S¥9.00

- 80L¥SL00

(1) 87d ON | ¥2071dOL LNN
- 00€0€020

(¥) 18ysep pauapieH ,.8/s -
21095200

(1) 49ploH sun2ALQ - 0206200

dZ SA¥O .2/~ X ON ..8/S 8X3H - 0085¥820

- 9zZ5¥ A -
_ ' — (1) uid J0A1d 21XV - G81.82200

(2) uid 1oA1d @nbuoy - $6809200

(2) s7d ¥/1-1L X ON €b-u2/)

(1) S ONN €1-.2/L X3H - 00225220

SOHH - 00£0€020

04( (1) 1aysemield .p/¢ - 00Z 1951

(1) ureyo fyoyes -

(1) :om w:_n_ «C/l"7 XINN 8 =« |

TS12
©2010 Alamo Group Inc.

2

Parts Section




REAR AXLE ASSEMBLY

91.1€® ‘80LLE
‘9891€ ‘€99LE ‘1991L€-8€ILE ‘66662-00ZLZ N/S - 61°L = ELE06L00 ‘@IXV J2)uad

‘SVH LINN HNOA FTXVY HOIHM 34NS 346 O1

ANFWIHNSYIN V. FONYTHIY FHL OL H34FH SAYMTY
AN3¥HND - LLLLE R HIGWNN TVIYTS HNOA 40 NIVLYTONN FHY NOA -l FLON

‘GLLLE-60LLE ‘L0LLE-L8ILE ‘GBILE-VIOLE
‘Z991€ “L€9LE-LLILE ‘MOT1AE-000S} N/S - «¥6°L = 51006200 ‘@|XV J8jua)

.V, uoisuawilq aouaiojoy

(2) 01-v/€ M0 TVHIdS
JONVTd X3H LNN - DBHS1662E g5LL06.£00 NO
- SYIHSYM INOD 3SN LON Od
. (2) dn2 ¥IvH ‘Nid - SLEZ0FLE +* [DNINUVMY] **

(1) §71d € ON /€ EX3H -
692002€0

(1) 871d 2/1-Z x 8/S ‘aX3H - ZOSSZ00

(1) LOAID 37XV ONIM 'ONIHSNE - 91106200

() 9D ze/S1L X dOd 9L/€ ‘LIAIM - 87808200

(1) IVNNVYIN SHO ‘¥3LSINYD - LE09..00

(1) w3193 AWS - ZHE00ZE0

(z) 9v1d4 ‘Nid - 2106200

dej jjes g/} Bupid eseain oz.iy -
91-p/€ INN Wer xaH ‘O80LEE -
NN @poNquIny ‘vLL06L00 -
I9AIMS HY ‘81£06.£00 -

19AIMS HT ‘LLE06LOO -

(€) 71d ON €1-2/L ZIHM
974 X207 LNN -

9zs¥

(€) NId LOAId 3TXV -
S818.L00

(1) 37XV ONIM L4377 'LWAIM - 22006200
NMOHS - (1) 37XV ONIM LHOIY ‘LINGTM -

£€2006200

¢

(1) 1vE w/E ‘IIHONENYNL 13XV ‘ASY - 95 :.omhoa«

/ \
(1) 13xovug 3avds ‘1Z98EvE Y £
(2) ONIZ AVM Z 0Z-#/1 LNNMDOT X3H ‘0106ZE
(2) §71d /€ ONP/L SOHH ‘00¥12000
$3an719NI - (1) 3avds AWS-S1¥vd ‘ove - (1) 51d 9 X ONY/E SOHH - 00252020
(1) HOOTdOL ON 8/S ‘LNN- 00156900
g, S > (€) §1d /b1 X ONEL-Z/L ‘SOHH -
< - / ) 00.0€020

x

7S12

3

Parts Section

©2010 Alamo Group Inc.



LEVEL TUBE ASSEMBLY

(1) Id 2/1-1L X 9L/ ¥ILLOD ‘NId - €G1SGZ00

(1) 3anL ONIM3A3T LNGTM - 20106200 \

(1) dz S "49 /€ X 91-8/€ VI X3H - 00020000

‘\ (1) avs v/c ¥aHSYM - 0021951

m (1) 3anL ONIMAA3T‘NId- 97106200

(1) ONIHSNE - 90106200

(1) "rav ONN3aAaT
g3avayHL ‘aoy -

€0106.00

(1) ¥IHSVM ¥3AN3H v/L-L X 8/€ - HSGLII

(1) 1d 8/ YIHSYMMO0T- 9%9101LE0

(1) LOAId @O¥ 13A31dve- 71106200

7S12

4

Parts Section

©2010 Alamo Group Inc.



SUSPENSION POD ASSEMBLY

(1) ¥3HLY3IHE ‘PSLLLYZ -
(1) LM 1¥3S ‘652200 -
(1) Q0¥ 'SINT1D ‘OFLLLEL = =

(1) «8 X .Z/1-€ "AAH T1AD - V2081900

(1) ¥3aNITAD QAH ..z_m - pGE.

(1) ¥30VdS TO¥LNOD ‘LI - (9) ..z/1 “MIHSVYMLY 14 - D0ZZ0000

¥€255200

(L) ¥3ANITAD QAH ‘NId - 81106200
!

®

(€) 1d ON €1-.2/1
‘LNN %2071dOL -
(2) d 3VS &} YIHSYM - 00810000

0091851

(€) NOISNIJSNS ¥IFENY ‘MoNnd -
50206.00

L:.u LNNOW TAD NOISNIJSNS ‘LINATIM -

8610600

(2) w2 X .91/€ ¥ILLOD ‘NId -
00090900

(€) §7d 9% X ONN €1-.2/L “SOHH - 08925200

(1) 21v1d MO0 LYOdSNYHL - €9627200

TS12
©2010 Alamo Group Inc.

5

Parts Section



WING CYLINDER ASSEMBLY

(¢) d 3vs | ¥IHSYM- 00919651

(g) Zx 9L/ ¥3110D ‘Nid- 00090900 \v

(1) ¥3HLY3INE ‘YSLLLVE -
(1) L1 Tv3S ‘€5206.200 -
(1) a0y ‘SIATTO ‘ZS206200 -

(1) ¥ X .2 GAH "93ANITAD - 71206200

[ NMOHS ONIM LHOIN |

(2) ¥3ANIMAD QAH ‘NId - $GE8

(1) YNIT ONILVOT4 SL LNGTM - 86006200

7S12

6

Parts Section

©2010 Alamo Group Inc.



HINGE ASSEMBLY

NOILN3L3¥ FTALS M3AN

(@ s1d | X 91-8/€ ‘AX3IH,
= 00711000 /

(1) NM\OHS LON ‘HY - 78206200
(1) ¥3NIVLIY a0y IONIH |

H1 ‘13yovag

~£8¢06200

(2) ZIHW D714 91-8/€ 3907 X3H 'LNN
- 825

S (V5 TIVL3d

(1) 874 ON 9L/S

NOILNILIY FTALS @10 ~\—

(1) dv2 aOY 3ONIH -

LNN X007dOL -
0¥605.200

98111100

(1) 871d /gL X ON-9L/S X3H - 006 12000

(1) dOY 39ONIH SLLWaTM- §0L06Z00

(1) ¥30vds IONIH ‘LWaTWM - 08206200

7S12

7

Parts Section

©2010 Alamo Group Inc.



WING BAR ASSEMBLY

3.79 - - 2.73

00790316 00790004

dﬁ ** 00750226 - NUT, TOPLOCK 7/8”NF PLC
| f ** 00761535 - WASHER, 7/8” STR PLAIN

00790004 -15000-BELOW & 30000-CURRENT WING BAR
00790316 -21200-29999 WING BAR

/ ** 00781320 - BLADE BOLT 7/8” DIAX 3 LG

00790107 - BLADE, FAN CW 16-1/2 CTR-TIP, LEFT & RIGHT WINGS
00781341 - BLADE, FAN CCW 22-1/2 CTR-TIP, CENTER - (NOT SHOWN)

** = 00786548 - KIT, BLADE BOLTS

7S12

©2010 Alamo Group Inc. Parts Section - 8



GREASABLE HUB ASSEMBLY - 00775616A

00779456, WHEEL HUB CASTING (1)

00752177, BOLT, STUD 11220 UNF (1) 00750614, WHEEL NUT 1/2"-20 UNF (1)

00779455, 4 HUB CAP RETAINER (1)
00750434, BEARING CONE INSIDE (1)
’— 0371242102, BEARING CONE INSIDE (1)

00778108, SEAL KIT (1) 00756492
DUST CAP (’1)

00774821,
SPINDLE SINGLE WHEEL (1)

- 00026200,
% PIN-COTTER

1/8" X 2-3/8" LNG (1)

00756490,
BEARING ADJUSTING

00756576, BEARING CUP OUTSIDE (1) NUT1"-14 UNS (1)

L 00756493, WASHER (1)

00003500, ZERK FITTING 1/8 STRAIGHT (1)

00756577, BEARING CUP OUTSIDE (1)

NOTE: If your unit uses this hub the hub will
be equipped with zerk fitting 00003500.

TS12
©2010 Alamo Group Inc. Parts Section - 9




NON-GREASABLE HUB &TIRE ASSEMBLY

7S12

- NUT, TOPLOCK 1/2-13 NC PL (1)

-6:00 x 9 SECTIONAL RUBBER TIRE (1)

00605600 -HHCS % NC 3-1/4 PL (1)

00790220 -ASY, HUB & SPINDLE (1)

00001800 /

00025200

00750614 - NUT, 1/2-20 NF (1)

00790323 ™

ASY,USED FOAM FILLED RIB TIRE
20.5 X 6.75 X 10 PLY)

©2010 Alamo Group Inc.

Parts Section - 10



SKID SHOE ASSEMBLY

LEFT FRONT

00764020 - SKID SHOE WLDMT, LH (1)
00763996 - SKID SHOE WLDMT, RH (1)

02030700 - HHCS, 1/2-13 NC x 1-1/4 PL5 (2)

LEFT SIDE

4526
- NUT, LOCK FLG WHIZ 1/2-13 NC PL (2)

4528 - NUT, LOCK 3/8-16 FLG WHIZ (3)

00790124 - SKID SHOE (1) j

2A361612 -BOLT, PLOW 3/8 x 1-1/2 (3) —/

7S12

©2010 Alamo Group Inc. Parts Section - 11



DIVIDER & CENTER SHIELD ASSEMBLY

00786067 - WLDMT, DIVIDER SHIELD (1)

00786285
- BUMPER, PUSH-IN RUBBER (4)

00779772
SPRING, EXTENSION IDLER (1)

00695100 - NUT, 5/8”NC TOPLOCK (8)

42066 - ROLL PIN 3/16”x13/16” (2) 00786286

00786076 - TRIM, RUBBER EDGE (2)

- ROD, DIVIDER HINGE (1)

A
00023500
- FLATWASHER, 5/16” TYPE AW ZP (4)

02958784
- BOLT METRIC 8-P1.25-20MM PL8.8 (4)

00790194
- WLDMT, DIVIDER SHIELD MOUNT (1)

00756077 - 5/8” HARDENED WASHER (8) f S
02845500 - BOLT, 5/8”x 2” PL5 (8) /a

63121700 - NUT, 10-24 NC MACH, SCREW (6)

1458413

- FLEXIBLE DRAW LATCH (2)
360015C

- LOCKWASHER, EXT TOOTH #10 ZINC (6)

0138629 -TY RAP, 13 LONG-BLACK (2)
3263N13C
- SCREW, PHLP PN HD 10-24 x 1-1/4” PL (6)

TS12
©2010 Alamo Group Inc. Parts Section - 12




GEARBOX SHIELD ASSEMBLY - WING

00785574 -
GEARBOX INNER
SUPPORT RING (1)

00785575 -
GEARBOX SHIELD 4-1/8” - 5"BC (1)

00695100 - 5/8” NC TOPLOCK NUT (4)

Ja\

—— 00023500 - 5/16” FLATWASHER AW ZP (4)

02958784 - 8-P1.25-20MM PL8.8, BOLT (4)

00756077 - 5/8” HARDENED WASHER (4)

02045000 - 5/8” X 2-1/4” PI5 (4)

7S12

©2010 Alamo Group Inc. Parts Section - 13



DIVIDER GEARBOX - 00756603A (540 RPM)

00758654 -PLUG, %" GAS (1) ~ /‘og753zg - WASHER, SPRING 8.4 x 13 x 1.2 (1)

00753226

/ - PLUG, SOLID GAS 3/8" (2)

00753240
- COVER, GEARBOX (1)

**NOTE: Be sure to locate Gearbox Identification plate
on top of gearbox when trying to identify

00753238
- SEAL, OIL 45 X 85 X 10 (2)*

00756643 - SHAFT, OUTPUT (1)

00756644
- SEAL, OIL
45 x 80 x 10 (2)*

#2 = 00786364 - KIT, SEAL & SHIM

00753238 - SEAL, OIL 45 X 85 X 10 (2)* @
#5 = 00786362 - KIT, ROLLER BEARING

TS12 00756648 - SHAFT, INPUT 1-3/4-20 SPL (1) #6 = 00786363 - KIT, GEAR SET

©2010 Alamo Group Inc. Parts Section - 14



DIVIDER GEARBOX - 00786931 - CURRENT (540 RPM)

00769321 -
Sealing Washer 613512C8 - HEX Cap Screw M8 x 1.25 x 40
23x18x1.5 (3) GR. 8.8-FT (1)

00762114 - PLUG, VENT M18x1.5 (1) . f 701611C - WASHER, Lock (1)

00770737
- PLUG, DRAIN M18X1.5 (3)

AN

00769321 -
**NOTE: Be sure to locate Gearbox Identification plate Sealing Washer
on top of gearbox when trying to identify 23x18x1.5 (3)

00753238

- SEAL, OIL 45 X 85 X 10 (2)*

00786950 - SHAFT, OUTPUT (2)

00756644
- SEAL, OIL
45 x 80 x 10 (2)*

00756644
- SEAL, OIL
45 x 80 x 10 (2)*

01 S S s

o #2 = 00786952 - KIT, SHIM
00753238 - SEAL, OIL 45 X 85 X 10 (2)*

0

#5 = 00786362 - KIT, ROLLER BEARING
TS12 00786949 - SHAFT, INPUT 1-3/4-20 SPL (1) #6 = 00786951 - KIT, GEAR SET

©2010 Alamo Group Inc. Parts Section - 15



GEARBOX ASSEMBLY - 00786781S/N# 15000-BELOW (540 RPM)

7S12

2716591 - PLUG, BREATHER GAS 3/8 (1) —\

61364C8 -HEXB M10 x 16 PL8 (4)

2716540
- CAP, OIL 72 x 10 (1)

70487 - COTTER PIN, 4x40 (1)

}III! \\
_h'lI':I

00786191
- WASHER, FLAT 21 x 37 x 3 (1)

00754783
-DUST LIP, 40 x 80 x 12 (1)

00778246 - WASHER FLAT 25 x 44 x 4 (1)

O I [H; B
@ =_00786559 - KIT, BEVEL GEAR - (2 GEARS)

@ = 00786187 - KIT, ROLLER BEARING

[E\

@ = 00786188 - KIT, SEAL & SHIM

** GEARBOX USED ON LEFT, RIGHT, AND CENTER SECTIONS

00786882
' / SHAFT, INPUT 1-3/8, 6 SPLINE
e

00786189
- NUT, CASTLE M20x1.0 (1)

00786185
- SHAFT, OUTPUT D.P. 8/16 Z12 (1)

00754777 - NUT, CASTLE M24x2.0 (1)

.- /— 70497 -COTTER, PIN 5 x 50

00755633 - PLUG, SOLID GAS 3/8 (1)

©2010 Alamo Group Inc. Parts Section - 16




GEARBOXASSEMBLY - 00791014 S/N# 21200-29999 (540 RPM)

00790984 -
PLUG, LEVEL M16 X 1.5 (1)

00790983 -

WASHER, SEALING M16 (2)
00564800 -

BEARING, BALL
(35 X 72 X 17) 6207 (1)

00790969 -

00752916 -
BEARING, TAPERED
ROLLER 30208 (2)

KIT, GEAR/OUTPUT
SHAFT (1)

00752916 -
BEARING, TAPERED
ROLLER 30208

00791025 -
CAP, OUTPUT SHAFT (1)

00790974 -
SEAL, OIL 54 X 39.7 X 9.5 (1)

00606000 - /

PIN, COTTER 3/16 X 2" (1)

TS12

00790985 -
PLUG, VENT
M16 X 1.5 (1)

Qﬁuﬁﬁﬁ:___—*"”’p”’ff’

00790982 - 13032 -(NOT SHOWN)
/SPACER OUTPUT SHAFT (1) PLUG, SOCKET HEAD

00790981 -
~—— NUT, M24-20

SLOTTED FLANGE (1)

75 -
GASKET, INPUT CAP - .13 MM (1)

00790976 -
GASKET, INPUT CAP - .30 MM (1)

00790979 -

RING, RETAINING (2)

/

\ 00563700 -
BEARING, BALL

(40 X 80 X 18), (1)
\ 00791017 -
! CAP, INPUT SHAFT (1)

00790980 -
SPACER, INPUT SHAFT (1)

00790973 -
SEAL, OIL 54 X 34,925 X 10 (1)

00791018 -
SHAFT, INPUT SHAFT
6 SPLINE (1)

00790966 -
KIT, GEAR/OUTPUT SHAFT (1)

00790997 -
RING, RETAINING-SW-40MM (1)

00790912 -
SPACER, HD40 OUTPUT (1)

00790977 -
GASKET, OUTPUT CAP - .13 MM (1)

00790978 -
GASKET, OUTPUT CAP - .30 MM (1)

00012101 -
LOCKWASHER, 3/8 PL (10)

00011400 -
HHCS, 3/8"-16 X 1" PL5 (10)

1/4"-18 NPT (1)

00791014 -
ASY, HD40 GEARBOX-1:1.69 NO-LUBE
GEAR ADJ TO INPUT SHAFT

©2010 Alamo Group Inc.

Parts Section - 17



GEARBOX ASSEMBLY - 00791028 1:1.69 S/N# 30,000-CURRENT 540RPM

7S12

HEXB, M10-1.5x16

00791031 - Gear Kit, (1)
Input Shaft
00754757 -
2716540 - Roller Bearing
Qil Cap 35x72x18.25 (1)
72x10 (1)
2716532 -
Snap Ring -

72x75x2.5 (2)

00791034 - |
Input Shim Kit (2)

Plug SCKT HD-6MB (1) &

Cotter Pin M4x40 (1) \

Cotter Pin M5x50 (1) > '\

00790985 -
Vent Plug M16-1.5 (1)
4038609 -
Qil Dipstick (1) 00790983 -
G- Sealing Washer M16 (1)

00791030 -

GR.8 (4) Cap Housing (1)

00564800 -
Ball Bearing

35x72x17 (1) 00791029 -

Housing (1)

00791053, 1:1.69 -

00791034 -

00791032 - Input Shim Kit (2)

2716532 -

Snap Ring, 72x75x2.5 (2)

& 00791054 - 00754753 -

Castle Nut, M20x1.5 (1) Oil Seal, 35x72x10 (1)

70487 -

/

00791053, 1:1.69 -

P~ 00791035 -

Kit, (1
Gear Kit, (1) Output Shim Kit (1)
S 00791033 -

Roller Bearing ASY, Output Shaft (1)

30x72x20.75 (1)
2716658 -
Roller Bearing, 40x80x19.75 (1)

00754783 -
/ Dust Lip, 40x80x12 (1)
00753224 -
Snap Ring, DIN 472
80x2.5 (2) 00754773 -
Protective Shield, 40.4x79.9x1 (1)
70497 -

00778246 -
Washer, Hard Flat, 25x44x4 (1)

00754777 -
Castle Nut, M24x2.0 (1)

©2010 Alamo Group Inc. Parts Section - 18



MAIN DRIVELINE ASSEMBLY - 00790197 (PARTS ONLY)

PROFILE

IF YOUR PROFILE IS LEMON IN SHAPE
ORDER FROM THIS PAGE.

00775353 - YOKE, 1-3/8-6 SPLINE ASGE (1)
00767954 - KIT, YOKE Q.D, - PLASTIC (1)

et ald

PARTS ONLY
COMPLETE SHIELD NOT AVAILABLE

00756005 - DECAL, ROTATING DRIVELINE (1)

7S12

A‘t_&&?ﬂ_ﬂ

- KIT, CROSS & BEARING (2,
B @ 00775316 - YOKE, 1-3/4-20 SPL I.C. (1)

INCLUDES - 00775384, BOLT M12 x 1.75 x 60 (2)
- 00772648, TOPLOCK M12 x 1.75 (2)

©2010 Alamo Group Inc.

Parts Section - 19




MAIN DRIVELINE ASSEMBLY - 00790233 - (CURRENT)

00754154-
OUTER TUBE YOKE
(NOT SHOWN, 1)

O g

00756005 - DECAL, ROTATING DRIVELINE (1)

00756004 - DECAL, SHIELD MISSING (1)

00752896
- KIT, CROSS & BEARING (2)

00790272 -
KIT, DRIVELINE SHIELD COMPLETE (1)

00790268-
INNER TUBE
YOKE (1)

00790267 - YOKE, SLIDE LOCK 1-3/8-6 SPL, TRACTOR END (1)
00790270 - KIT, RETAINING COLLAR (1)

NOT SHOWN
00790269 - YOKE, SLIDE LOCK 1-3/4-20 SPL, IMPLEMENT END (1)
00790271 - KIT, RETAINING COLLAR (1)

ROLL PINS
00754167 - M10 X 75MM
00772917 - M10 X 65MM

IF YOUR PROFILE IS TRIANGULAR
IN SHAPE ORDER FROM THIS PAGE.

7S12

©2010 Alamo Group Inc. Parts Section - 20



WING DRIVELINE ASSEMBLY and SLIP CLUTCH - 00790231

00790266 - SHIELD, DRIVELINE - COMPLETE (1)

00756005
- DECAL, ROTATING DRIVELINE (1)

00756004
- DECAL, SHIELD MISSING (1)

00790254 - SLIDE LOCK #4 1-3/8-6 SPL (1)
00790258 - KIT, RETAINING COLLAR #4 (1)

00790257
- ASY, FRICTION CLUTCH 1-3/4-20 S (1)

00790282

’ @ g ‘ - TAPER PIN KIT (1)

00790257 - PARTS BREAKDOWN J

\ 001449 -KIT, CROSS & BEARING (2)

- 00790259, BOLTS & NUTS (1 PACKAGE OF 8)
- 00790260, YOKE, FLANGE #4 (1)

- 00762528, BUSHING (1)

- 00790261, LINING, CLUTCH (2)

- 00790263, PLATE, INNER (1)

- 00790264, SPRING, BELLEVILLE (1)

- 00790265, PLATE, INNER CLUTCH (1)

HUB, CLUTCH 1-3/8-6 SPL (ORDER COMPLETE DRIVELINE/SLIP CLUTCH)
7S12

©2010 Alamo Group Inc. Parts Section - 21



INTERMEDIATE DRIVELINE ASSEMBLY - 00790232

00790257 - ASY, FRICTION CLUTCH 1-3/4-20 S (1)
* SEE BREAKDOWN ON WING DRIVELINE SECTION
20 FOR REPAIR PARTS

@ oyH

\ 001449 -KIT, CROSS & BEARING (2)

703518W j

- M8 x 60 ROLL PIN (1)

00790282
- TAPER PIN KIT (1)

00790254 - YOKE, SLIDE LOCK #4 1-3/8-6 SPL (1)
00790258 - KIT, RETAINING COLLAR #4 (1)

T7S12
©2010 Alamo Group Inc. Parts Section - 22




HOSE SCHEMATIC

(1) peauying rp# - @aL uny 4aydepy - 12206200

(1) S¥9 4N 9L/ WVF X3H ‘LNN - 80229200

i

§2206.00 —— 7

05889620

19198.00

1220600

€2206.00 $2206.00

05889620 05889620

(¥) rIN9-GN8 “¥3LdVaY - 05889620

(1) 231110 290°/M rIN9-GINS

(1) 970Z1-Xr49-LYOHS X06r49-v# ‘ASY ISOH - §Z2Z06200
(1) 9185-Xr41-LHOHS X06r49-v# ‘ASY 3SOH - $2206200
(1) 972P-Xr4i-LYOHS X06r49-v# ‘ASV 3SOH - £2206.00
(1) 970€-Xr4-LYOHS X06r49-7# ASV 3SOH - 22206200

S3IM9IN3SSY 3SOH

y3a1dvav- 79798200

| I

7S12

23

Parts Section

©2010 Alamo Group Inc.



CHAINGUARD ASSEMBLY - FRONT

(61) ALS 1d 8/€ ¥IHSYMLYTd- 00111000

(61) G "¥O dZ ¥/1-} X ONS/E ‘SOHH -

(1) IONIH LHOIY ‘a¥vNO - 02106200 ¢v9€5.00

(1) 3ONIH 1431 ‘aavno - 61106200
(2) Q¥VNONIVHO ITONIS
30IS LNOY4 ‘ASV -

(2) QUVNONIVHO JTONIS ONIM LNO¥H ‘ASV- GE€L06200 ¥€106200

(1) QYVNONIVHO 41D LNOYH ‘ASY -
€€106.00

(61) ZIHM 914 91-8/€ X001 LNN- 8ZSY

7S12

24

Parts Section

©2010 Alamo Group Inc.



CHAINGUARD ASSEMBLY - REAR

(2) QYVNONIVHO ONIM ONIY ‘ASY - 7€106200

(1) QYVNON ONIM ¥V3H ‘ASY- 9€106200

(2) 40L93143a ONIM IAISNI YVIY -
8€106.00

(z1) AL1S 1d 8/€ YIHSVMLY TS -
00111000

(21) S "¥D dZ ¥/1-} X INS/E ‘SOHH -
Z¢v9€S.00

(2) @¥vNo 1004 ¥v3aY ‘LNATM -
ﬂ €Z106200

(9) 671d ¥/L-1 X ONOL/S
MOOT-ZIHM IONVTH ‘MIYOS -

OSH.LLLE

(2) 401931430 LYOddNS dVYLS -
¥€206.00

(9) 871d ON8/E ¥201dOL ‘LNN - 00851000

7S12

25

Parts Section

©2010 Alamo Group Inc.



JACK ASSEMBLY

7S12

00772391 -ASY, PARKING JACK - 3000# SIDEWIND (1)

FRONT LEFT WING

©2010 Alamo Group Inc.

Parts Section -26




DECAL LOCATION

ITEM PART NO. QaTy TYPE DESCRIPTION

1. 0389 1 DECAL Multi Hazard

2. D380 1 DECAL Pull Type Unit Hazards

3. D388 1 DECAL Driveline Hazards

4. D137 1 WARNING CCW Blade Attachment

5. 00753840 2 DANGER Wing LoweringSafety

6. 00756004 3 DANGER Shield Missing

T4 00756005 ra DANGER Rotating Driveline

8. 00771283 1 WARRANTY 5 - Year

9. D138 2 WARNING CW Blade Attachment

10. 1458382 2 REFLECT Red Reflector

1. 1458393 1 REFLECT Amber Reflector

12, 00790209 1 LOGO/NAME T512

13 00790210 1 LOGO/NAME TS12

14, 00790207 1 NAME TS12 - Large

15 00790208 1 NAME TS512 - Large

16, 00790211 2 NAME STEALTH

17. 00790212 1 NAME RHING Mame Logo

18 00760657 1 IMPORTAMNT Genuine Rhino Parts

19, nfs 1 SERIAL PLATE Serial Number Plate

20. 03200347 1 REFLECT SMV

21, DS18 1 WARNING Jack Positioning

22. D520 1 IMPORTANT Transport Latch

23, 00790274 1 IMPORTANT Tongue Drawbar Connection
24, D538 2 DANGER Crushing Hazard - Lock

25. 00776031 1 INSTRUCT Canister, Operators Manual
26, 00780878 3 oo Rivet

27. 0o7a0218C 1 e Operator's Manual (Inside Canister)
28. D&14 -3 DAMNGER Thrown Object Shield Missing
29, DB15 2 WARNING Crushing Hazard

30. D385 3 WARNING Torque Blade Bolt 300 Ibs.
3. D585 1 INSTRUCT Lube Chart

32, D519 2 DANGER Crushing Hazard - Falling

“Furnished by Driveline Manufacturer

Decal Sheets
Flex Wing-D420
T512 Logo Decal Sheet-D556

14

10

7S12

15

10

DL-R-0123

©2010 Alamo Group Inc. Parts Section - 27




LIGHT KIT

RED & AMBER LENSES FACE REARWARD

WIRE HARNESSES NOT SHOWN

ITEM PART NO. QTY. DESCRIPTION
0 00790329 1 KIT, LIGHT
1 00791723 2 LIGHT, SINGLE LED - RED/BLACK
2 00791722 2 LIGHT, SINGLE LED - AMBER/BLACK
3 00791726 1 MODULE, AG ENHANCE FLASHER
4 00791724 1 HARNESS, RH WISHBONE WIRING
5 00791725 1 HARNESS, LH WISHBONE WIRING
6 00791727 1 HARNESS, MAIN WIRING
7 6B1700 1 BOLT BOX
8 00790328 2 SCREW, #10-16 X 3/4 SELF TAPPING
9 00024100 16 FLAT WASHER STD 1/4 PL
10 10058000 16 HHCS  1/4NC1 PL5

TS12 1 02959924 16 NUT, LOCK TLM 1/4-20 NC PLB

©2010 Alamo Group Inc. Parts Section - 28






SERVIS-RHINO

LIMITED WARRANTY

1. LIMITED WARRANTIES
1.01.Servis-Rhino warrants for one year from the purchase date to the original non-commercial, governmental, or municipal
purchaser (“Purchaser”) and warrants for six months to the original commercial or industrial purchaser (“Purchaser”)
that the goods purchased are free from defects in material or workmanship.
1.02.Manufacturer will replace for the Purchaser any part or parts found, upon examination at one of its factories, to be
defective under normal use and service due to defects in material or workmanship.
1.03.This limited warranty does not apply to any part of the goods which has been subjected to improper or abnormal use,
negligence, alteration, modification, or accident, damaged due to lack of maintenance or use of wrong fuel, oil, or
lubricants, or which has served its normal life. This limited warranty does not apply to any part of any internal
combustion engine, or expendable items such as blades, shields, guards, or pneumatic tires except as specifically found
in your Operator’'s Manual.
1.04.Except as provided herein, no employee, agent, Dealer, or other person is authorized to give any warranties of any
nature on behalf of Manufacturer.
2. REMEDIES AND PROCEDURES.
2.01.This limited warranty is not effective unless the Purchaser returns the Registration and Warranty Form to Manufacturer
within 30 days of purchase.
2.02.Purchaser claims must be made in writing to the Authorized Dealer (“Dealer”) from whom Purchaser purchased the
goods or an approved Authorized Dealer (“Dealer”) within 30 days after Purchaser learns of the facts on which the
claim is based.
2.03.Purchaser is responsible for returning the goods in question to the Dealer.
2.04.1f after examining the goods and/or parts in question, Manufacturer finds them to be defective under normal use and
service due to defects in material or workmanship, Manufacturer will:
(a) Repair or replace the defective goods or part(s) or
(b) Reimburse Purchaser for the cost of the part(s) and reasonable labor charges (as determined by Manufacturer)
if Purchaser paid for the repair and/or replacement prior to the final determination of applicability of the warranty
by Manufacturer.
The choice of remedy shall belong to Manufacturer.
2.05.Purchaser is responsible for any labor charges exceeding a reasonable amount as determined by Manufacturer and
for returning the goods to the Dealer, whether or not the claim is approved. Purchaser is responsible for the trans-
portation cost for the goods or part(s) from the Dealer to the designated factory.
3. LIMITATION OF LIABILITY.
3.01.MANUFACTURER DISCLAIMS ANY EXPRESS (EXCEPT AS SET FORTH HEREIN) AND IMPLIED WARRANTIES
WITH RESPECT TO THE GOODS INCLUDING, BUT NOT LIMITED TO, MERCHANTABILITY AND FITNESS
FOR A PARTICULAR PURPOSE.
3.02.MANUFACTURER MAKES NO WARRANTY AS TO THE DESIGN, CAPABILITY, CAPACITY, OR SUITABILITY FOR
USE OF THE GOODS.
3.03.EXCEPT AS PROVIDED HEREIN, MANUFACTURER SHALL HAVE NO LIABILITY OR RESPONSIBILITY TO
PURCHASER OR ANY OTHER PERSON OR ENTITY WITH RESPECT TO ANY LIABILITY, LOSS, OR DAMAGE
CAUSED OR ALLEGED TO BE CAUSED DIRECTLY OR INDIRECTLY BY THE GOODS INCLUDING, BUT NOT
LIMITED TO, ANY INDIRECT, SPECIAL, CONSEQUENTIAL, OR INCIDENTAL DAMAGES RESULTING FROM
THE USE OR OPERATION OF THE GOODS OR ANY BREACH OF THIS WARRANTY. NOT WITHSTANDING THE
ABOVE LIMITATIONS AND WARRANTIES, MANUFACTURER’S LIABILITY HEREUNDER FOR DAMAGES
INCURRED BY PURCHASER OR OTHERS SHALL NOT EXCEED THE PRICE OF THE GOODS.
3.04.NO ACTION ARISING OUT OF ANY CLAIMED BREACH OF THIS WARRANTY OR TRANSACTIONS UNDER
THIS WARRANTY MAY BE BROUGHT MORE THAN TWO (2) YEARS AFTER THE CAUSE OF ACTION HAS
OCCURRED.
4. MISCELLANEOUS.
4.01.Proper Venue for any lawsuits arising from or related to this limited warranty shall be only in Guadalupe County,
Texas.
4.02.Manufacturer may waive compliance with any of the terms of this limited warranty, but no waiver of any terms shall
be deemed to be a waiver of any other term.
4.03.1f any provision of this limited warranty shall violate any applicable law and is held to be unenforceable, then the
invalidity of such provision shall not invalidate any other provisions herein.
4.04.Applicable law may provide rights and benefits to purchaser in addition to those provided herein.

KEEP FOR YOUR RECORDS

ATTENTION: Purchaser should fill in the blanks below for his reference when buying repair parts and/or for proper machine
identification when applying for warranty.

Servis-Rhino Implement Model Serial Number

Date Purchased Dealer

ATTENTION: RHI NO®

READ YOUR OPERATOR'S MANUAL 1020 S. Sangamon Ave.

Gibson City, IL 60936
800-446-5158

! .
Email: parts@servis-rhino.com II




rifinde

To keep your implement running efficiently and safely, read your manual thoroughly and follow these directions
and the Safety Messages in this Manual. The Table of Contents clearly identifies each section where you can
easily find the information you need.

“- TO THE OWNER/OPERATOR/DEALER
NG

The OCCUPATIONAL SAFETY AND HEALTHACT (1928.51 Subpart C) makes these minimum safety require-
ments of tractor operators:

REQUIRED OF THE OWNER:

Provide a Roll-Over-Protective Structure that meets the requirements of this Standard; and
Provide Seatbelts that meet the requirements of this paragraph of this Standard and SAE J4C; and
Ensure that each employee uses such Seatbelt while the tractor is moving; and

Ensure that each employee tightens the Seatbelt sufficiently to confine the employee to the pro-
tected area provided by the ROPS.

N =

REQUIRED OF THE OPERATOR

Securely fasten seatbelt if the tractor has a ROPS.

Where possible, avoid operating the tractor near ditches, embankments, and holes.
Reduce speed when turning, crossing slopes, and on rough, slick, or muddy surfaces.
Stay off slopes too steep for safe operation.

Watch where you are going - especially at row ends, on roads, and around trees.

Do not permit others to ride.

Operate the tractor smoothly - no jerky turns, starts, or stops.

Hitch only to the drawbar and hitch points recommended by the tractor manufacturer.
When the tractor is stopped, set brakes securely and use park lock, if available.

CoNOORWN =

Keep children away from danger all day, every day...

< =

Equip tractors with rollover protection (ROPS) and keep all machinery
guards in place...

E{ Please work, drive, play and live each day with care and concern for
your safety and that of your family and fellow citizens.



dUs
TIS;' né




